B(CHEE UTWRIECIEBICRANIC. #FOBRHBEZ B8Ry 2L,
e, LWDOTHTCCRDB LS. CONBHBERRELTLREEL,

Read safety instructions carefully and understand them before using.
Retain this Instruction Manual f@ﬁ' future reference.

FEREHEREIE. AMS-210DHL-6100[C DV T OBEE T,
SHICEROAMS-2 1 0DOEREHIEED BRLCOVTOEEEIE] #5d. 4B
LTTER R,

NOTE : 1

This Instruction Manual is the Instruction Manual for AMS-210DHL-6100. Read "Safety
Instructions” described in the Instruction Manual for AMS-210D packed together with this
machine and fully understand them before using your AMS-210DHL-6100.

No.1251-00
29310802







H o

1. AMS—210DHL~6100
5. AMS—210DHL
3. AMS—210DHL

I. SPECIFICATIONS
I. INSTALLATION
lli. MAINTENANCE............

1. When tilting the sewing machine head

V. PARTS LIST ....ccevvrireennns
1. Exclusive parts for AMS-21
2. Exclusive parts for AMS-21
3. Exclusive parts for AMS-21

CONTENTS

ODHL-6100/-6100P (1)
ODHL-6100/-6100P (2)
ODHL-6100/-6100P (3)

------------------

—6100PEMAEBE (1) v,
—61007—-6100PEASE (2)

—B6100/-6T100PEMEBRE (3) e,

nnnnnnnnnnnnnnnnnnnnnnnnnnnnn

e e L L R L L L g e

B R EE N NI EE OGRS DE NSO PR SR NN RGN GRS A NG NP UG EEEENU VNN NP EPEERECEARUAL G S

IO ONEE RN EOANEACONEONACORNEUEREOREANEOHRGARGEN

----------------------------------------------------------

nnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnn

nnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnn

----------------------------------------------------------

---------------------------------------------------------



1. H:4%,~ SPECIFICATIONS

EsEH X (£A) AE 22 0mm Y (Fi%&) Am@ 6 0mm
% _FERLIADHIBIEAMS — 2 1 0 DEIETT . |

Sewing area : X (lateral) direction 220 mm Y (longitudinal) direction 60 mm

* Specifications other than those described above are the same asi those of AMS-210D.

}EZ &HF ./ INSTALLATION

B | SV VEESREHST 2 ALLETHFE>TLREE L,

WARNING : ‘
To prevent possible accidents caused by the fall of the sewing machine, perform the work by two persons or
more when the machine is moved. ‘

1) SHRIEENA) —IbD1a U@% 6 BRI L. SHRH
BMAN—@EZYVHSEOALTLEE L,
ZOB. $HREEH N\ —@DERERRELTHL
TLIEEL,

2) [AMS—2 1 0 DEURSIEZ| O, EAHT
(P8~P12)® (1)~ (11) DIBECIEES
FHEoTLIEE,

3) SHEEB A —@E =Y VICEO T TR
Lo ZORE. SUIEREESEREDEVNESIC

BORIFTLRE L,
SHREEN ) \—@DTEFOLH. ~S TILOE

HEFEDET,

1) Remove six setscrews @ in the throat plate auxiliary cover, and remove throat plate auxiliary cover @ from the
sewing machine. At this time, make sure of the right and wrong sides of throat plate auxiliary cover @ .

2) Perform the work in the order of (1) through (11) of Ill. INSTALLATION (P8 through P12) of “Instruction Manual for
AMS-210D". |

3) Install throat plate auxiliary cover @ on the sewing machine. At this time, install the cover so that the right and
wrong sides of the cover when it was removed should not be mistaken.
The plane of throat plate auxiliary cover @ is distorted. As a result, it will be the cause of trouble.



1. =Y VZEETES When tilting the sewing machine head

EVVEHLRDETTEER, BEZYVIRBEEFVLSICERULTHETHE > T LR,
. TROEBICIDENEP <D, BEETY>THSITHE TS,

WARNING : 1

Til/ralse the sewing machine hgad with both hands taking care not to allow your fingers to be caught in the

head. In addition, turn OFF the power before starting the work so as to prevent accidents caused by abrupt
start of the sewing machine.

1) #R#ERN D/ \—1EHR U@% 6 ERTS L. Stk
BHI\—@=Zz=Y U SEDbALTH SV V%
LT rEEL,

SRR D/ \—@ZEW DM FEZ Y v afT
< T=JIV@ICERERN A\ —@ D M= D R
PoTUERSSH. HEDRREMLDET,

2) #RESANN—@ZWMOFHIETHEE. S UK
CRRZEEDTVEL D [CROMIFTEE L,
EAREE N/ —@DEEN DD FH. NS TILDE
REFEDET,

1) Hemove six seiscraw
sewing machine head.
If you tilt the machine head with the throat plate auxiliary cover attached, throat plate auxiliary cover @ hits on table
@& and is bent. As a result, it will be the cause of trouble.

2) When re-installing throat plate auxiliary cover @, istall it so that the right and wrong sides of it when it was removed

should not be mistaken. The plane of throat plate auxiliary cover @ is distorted. As a result, it will be the cause of
trouble.

in the throat plate auxiliary cover, remove throat plate auxiliary cover @, and tilt the



. I\=YUX b,/ PARTS LIST

1. EXCLUSIVE PARTS FOR AMS—-210DHL-6100/-6100P (1)

AMS—210DHL-6100/—-6100P&EHEES (1)




1 DI1112-DB10-DOD  NEEDLE PLATE SUPPORT COVER NILREYS Thn - 1
2 D1109-D10-DAD X FEED LOWER COVER ASM. XAV o35hn - 73 2
3 11108-D10-DOD  FEED BASE COVER AP05 AR - 2
4 D1110-D10-DAD X FEED UPPER COVER ASM. RIGHT XA O9Thn -3%° /3 1
5 D1118-D16-DAD X FEED UPPER COVER ASM.,LEFT X4D 99Lhnt -vie Y 43 1
6 DI113-D10-DOD  COVER SUPPORT NILREY ahn -Hx 2
7 $8-4150915-SP  SCREW 15/64-28 1=9 N Y 15/64-28 L=9 2
8 SS-6110610-TP  SCREW 11/64-40 L=6 t5327 11/64-40 L=6 2
9 WP-0520656-SA  WASHER 5.2X9.5X0.6 L% 7 % 5.2X9.5%0.6 2
10 D1106-D10-DOD X MOTOR COVER Xe-2-hn - 1
i1 B1520-210-DOA  PRESSER PLATE SHEET (EXTENSION VY VEVE S R CE V) 1
12 B1522-210-DOA  PRESSER PLATE AIR TYPE(EXTENSI HIFayITHITIAAIRY 2D 1
i3 D4005-D10-DAD  SENSOR CABLE ASM. ,A M7 XV ¥r-70 BA 73 1
14 ¥DP-170B2100 NEEDLE DPX17 #21 NY DPX17 #21 1
i5 #01 MC-3720013-00  NEEDLE »J SY3355 NMI30 1
NOTE (73 #01....FOR JE JEFA

— 4 —



2.EXCLUSIVE PARTS FOR AMS-210DHL—-6100/-6100P (2)

AMS—210DHL-6100/-6100P&EHHMHA (2)




REF. RO NOTE _ _ PARTNO. ] DESCRIPTION ___ . ____._ LoV Ao AL Qy _
1 D2501-D10-DAD  X-Y TABLE COMPL. X-Y5-7 0 ¥ya 9 1
2 D2502-D10-DOD  RACE TABLE V=24 4 (1D
3 B2519-210-D00 Y REMOVAL RACE Y4b -2 (1)
4 B2520-210-DOA Y FIXED RACE,RIGHT Ya7{h-A3%° (D
5 B2520-210-DOB Y FIXED RACE,LEFT Ya74h-2e 4" Y (D
6 B2521-210-D00 Y BALL GAUGE Y& -V -y 2)
7 B2522-210-D00 Y STOPPER VAL (2)
8 B2527-210-000 BALL F-7" havk -h (30)
9 SH-6040802-TP  SCREW M4X0.7 L=8 nyHITFE bh (4)

10 SH-6041002-TP  SCREW M4 L=10 OYRy7HE Wb M4X0.7 L=10  (4)

1 HD-0005700-0A  PHOTO SENSOR TANEVF 2

12 D2510-D10-DOD X GUIDE SHAFT X4y s 1

13 D2511-D10-DOD X GUIDE SHAFT SUPPORT Y OAEASIARE S n s 1

14 D2525-D10-DOD Y FEED SHAFT PLATE YAV 9y 244 1

15 SL-4031081-SF  SCREW M3 L=10 FATIFY ¥AX M3 L=10 2

6 SS-0151120-CP SCREW 15/64-28 L=11 oYF7E Wb 15/64-28 L=11 2

17 D2529-D10-DOD  FEED STEPPING MOTOR AIIAFIL v E-4 2

18 B2501-210-D0A X FIXED RACE (EXTENSION) WIFayavXas{L-2 2

19 B2508-210-DAB X BALL GAUGE ASM. (EXTENSION) HrFIVIYXE -V -y 23 2

20 B2507-210-D0A X STOPPER A (EXTENSION) Vb VEVI YA I 2

71 B2507-210-D0B X STOPPER B (EXTENSION)  ZEVER A 2

22 SS-6110610-TP  SCREW 11/64-40 L=6 v5%y° 11/64-40 L=6 8

23 $S-8123070-SP  SCREW 3/16-28 L=30.0 M2y 3/16-28 L=30 2

24 NS-6120310-SP ~ NUT 3/16-28 oYh73vh 3/16-28 2

25 B2512-210-D0A X TIMING BELT(EXTENSION) BIFITIIXBLIVY N b 1

26 B2532-210-D00 X BELT BASE (EXTENSION)  ZEVEN NS I

27 B4007-210-D0A X SENSOR SLIT (EXTENSION) BIFIAIXEVF-ZY 9 b 1

28 SK-6052502-TP  SCREW M5X0.8 L=25 ayhr7HE W 1

29 WP-0520656-SA  WASHER 5.2X9.5X0.6 L% % 5.2X9.5X0.6 1

30 NK-6050001-SP  NUT M5 nyh7#yh M5X0.8 132 1

31 D4004-D10-D0D X SENSOR INSTALLING PLATE I CRANSZEL 1



3.EXCLUSIVE PARTS FOR AMS—-210DHL-6100/-6100P (3)
AMS-210DHL—-6100/-6100P&EHNH (3)

1 D2553-D10-DOD  FEEDING FRAME EY s xa AN Y 1
2 D2552-D10-DOD  LOWER PLATE pELE 1
3 SB~7100003-00  BEARING any vy ruy 1
4 D2557-D10-DAD  BLANK ASM. T IRFIIAIRILT 57 43 2
5 B2592-210-000  PLASTIC PLATE STOPPER 7 IAFIT RIFIIZPIN 1
6 S§-7110340-SP SCREW 11/64-40 L= 3.2 LT3y 11/64-40 L= 3.2 2

b







JUKI #l =t

JUKI CORPORATION

INTERNATIOMNAL SALES DIVISION

COEBOFENF COVTRBRED

RGO E LI SBRODIFTER G B+ EHEMCBHOEDE S,

X COMBHEE -V U RSB0 DPEREET BB ET.

Please do not hesitate to contact our distributors or agents in your area for further information when necessary.
#* The description covered in this |

nstruction Manual/Parts List is subject to change for improvement of
the commodity without notice. i

88 - 08 Printed in Japan (E)
5%




